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Angle-resolved Hard X-ray Photoelectron Spectroscopy Study on the
Formation Mechanism of the Adhesion Layer at the Rubber/Brass Interface
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Fig.3. The same as Fig.1, but the
sample was subjected to
heating at 170°C for 10
min. The estimated
thickness of the rubber
filmis 75 £ 15 nm.
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